State of Oregon Department of Environmental Quality

Draft Rules — Edits Highlighted

m Waste Water 2024 Rulemaking

Key to Identifying Changed Text:
el et
New/inserted text

Chapter 340

Division 49
WASTEWATER SYSTEM OPERATOR CERTIFICATION

340-049-0005
Preface

(1) The purpose of these rules is to help protect public health, the environment, and the water
resources of Oregon by establishing requirements regarding certification of wastewater
system (sewage treatment works) operators. The principal objectives of the rules are to:

(a) Establish criteria for classifying wastewater treatment and collection systems;

(b) Define the requirements and fees for wastewater system owners whose systems must be
[...]
	(1213) "“Oral Examination"” means an examination administered by the Department where the applicant provides verbal answers to the written examination for the type and grade of certification the applicant is seeking.
	(14) “Part-time” in regards to the Designated Supervisory Operator requirement (340-049-0015(1) and (3) means less than 30hrs/wk if employed by system owner or city, and if under contract supervision, it will be determined by the contract signers (Des...
	(1315) "Population" means the design population of the wastewater system represented as the number of people or the population equivalent the system is designed to serve. Equivalent population ordinarily is determined based on 70 gallons per person pe...
	(1416) "Provisional Certificate" means a temporary and conditional certificate issued by the Department to a person meeting the requirements in OAR 340-049-0030(2)(a) or (3)(a).
	(1517) "Post High School Education" means relevant continuing professional, technical or academic education acquired through accredited programs such as short schools, correspondence or distance learning courses, armed services training, trade schools...
	(1618) "Shift Supervisor" means the operator delegated authority by the system owner for executing the specific practice and procedures for operating the wastewater treatment system or wastewater collection system when the system is operated on more t...
	(1719) "Supervise" means to have full and active responsibility for the daily on site technical operation of a wastewater treatment system or wastewater collection system.
	(1820) "Supervisor" means the operator delegated authority by the system owner for establishing and executing the specific practice and procedures for operating the wastewater treatment system or wastewater collection system in accordance with the pol...
	(1921) "Wastewater" or "sewage" means the water-carried human or animal waste from residences, buildings, industrial establishments or other places, together with such groundwater infiltration and surface water as may be present. The admixture of dome...
	(2022) "Wastewater Treatment System" or "Sewage Treatment System" means any structure, equipment or process for treating and disposing of, or recycling or reusing wastewater and sludge (including industrial waste) that is discharged to the wastewater ...
	(2123) "Wastewater Collection System" or "Sewage Collection System" means the trunks, arterials, pumps, pump/lift stations, piping and other appurtenances necessary to collect and carry away wastewater or other liquid waste treatable in a community or...
	(2224) "Wastewater System" means "Sewage Treatment Works" defined in ORS 448.405 as any structure, equipment or process required to collect, carry away and treat domestic waste and dispose of sewage as defined in ORS 454.010. Typically, components of ...
	(2325) "WPCF Permit" means a Water Pollution Control Facilities permit to construct and operate a collection, treatment and/or disposal system with no discharge to navigable waters. A WPCF permit is issued by the Department in accordance with the proc...
	Statutory/Other Authority: ORS 448.410, 468.020 & 468B.030 Statutes/Other Implemented: ORS 448.405 - 448.430, 448.992, 468B.010 - 468B.020 & 468B.030 History: DEQ 2-2013, f. 1-28-13, cert. ef. 3-1-13 DEQ 15-2002, f. & cert. ef. 10-16-02 DEQ 23-1988, f...
	340-049-0015 General Requirements
	(1) Each owner of a wastewater system with an Average Dry Weather Flow (ADWF) of 0.075 MGD (75,000 gallons per day) or greater design capacity must have its system supervised full-time by one or more operators who hold a valid certificate for the type...
	(2) Any wastewater treatment system or wastewater collection system owner with a system having more than one daily shift must have its shift supervisor, if any, certified at no more than one grade lower than the wastewater system classification. The s...
	(3) Each owner of a wastewater system with an ADWF less than 0.075 MGD (75,000 gallons per day) design capacity must have its system supervised on a part-time or full-time basis by one or more operators who hold a valid certificate for the type of sys...
	(4) These rules shall not apply to owners of subsurface sewage disposal systems as defined under ORS 454.605 and installed or constructed under a permit in accordance with 454.655. Based on complexity of the wastewater system, the Department may requi...
	(5) Each wastewater treatment and wastewater collection system owner must notify the Department in writing of the name of all operators, including shift supervisors, if any, delegated authority by the owner to supervise the operation of its system in ...
	(6) The system supervisor or shift supervisor is not required to be on site at all times. The system supervisor must be available to the wastewater system owner and to any other operator, and able to immediately respond on site. A shift supervisor mus...
	(7) An operator holding a valid Grade I Provisional wastewater treatment or wastewater collection certificate may be designated by a system owner to supervise the operation of a Class I wastewater treatment or wastewater collection system respectively.
	(8) The wastewater system owner may re-designate or replace designated operators responsible for supervising system operation with other properly certified operators at any time and must notify the Department in writing within 30 days of replacement o...
	(9) A small wastewater system, or a wastewater treatment or wastewater collection system may not be without an operator as required in Sections (1) or (3) of this rule for more than 30 days. During this period, the system owner must ensure an operator...
	(10) When compliance with requirements in Sections (1) or (3) of this rule is not possible or practicable because the system supervisor is not available or the position is vacated unexpectedly, and another certified operator is not qualified to assume...
	(a) The request must justify the need for the time extension and include at least the following:
	(A) The date the system supervisor position or availability was or will be vacated;
	(B) A time schedule to recruit, hire, or otherwise make available and designate another qualified operator; and
	(C) The name of an interim supervisor and the supervisor's certificate type, grade and expiration date.
	(b) If a wastewater treatment system classification increases, and the current supervisory operator has been employed at that system for at least one year and is certified at one grade lower than the new classification of the system, and there have be...
	(bc) Any time extension granted will be conditioned on a time schedule for the system owner to obtain the services of a qualified operator to supervise the wastewater system in accordance with these rules, and may be revoked if the system is operated ...
	(11) For contract operations as defined in OAR 340-049-0010(5), the system owner must have and maintain a written contract on file and, upon request by the Department, must provide a copy of contract provisions for supervising the operation of its sys...
	Statutory/Other Authority: ORS 448.410, 468.020 & 468B.030 Statutes/Other Implemented: ORS 448.405 - 448.430, 448.992, 468B.010 - 468B.020, 468B.030 & 468B.050 History: DEQ 2-2013, f. 1-28-13, cert. ef. 3-1-13 DEQ 15-2002, f. & cert. ef. 10-16-02 DEQ ...
	340-049-0020 Classification of Wastewater Systems
	(1) All wastewater systems will be classified by the Department as wastewater treatment systems and/or wastewater collection systems, as appropriate, in accordance with the  following classification system:
	(a) Small Wastewater Systems — 30 total points or lessLagoon or wetlands treatment type and; less than 500 design population or less than 150 connections.
	(b) Wastewater Treatment Systems – Criteria determined in OAR 340-049-0025, Table 1
	(A) Class I — 30 total points or less;
	(B) Class II — 31-55 total points;
	(C) Class III — 56-75 total points;
	(D) Class IV — 76 or more points.
	(c) Wastewater Collection Systems:
	(A) Class I — 1,500 or less design population;
	(B) Class II — 1,501 to 15,000 design population;
	(C) Class III — 15,001 to 50,000 design population;
	(D) Class IV — 50,001 or more design population.
	(2) Wastewater treatment system classifications will be derived from the total points assigned based on criteria shown in OAR 340-049-0025.
	(23) The Director will advise wastewater system owners of the classification of their systems.
	(34) If the complexity or simplicity of a wastewater treatment system is not reflected in OAR 340-049-0025, the Director may classify a wastewater treatment system higher or lower than the classification defined by Table A based on accumulated points ...
	(45) If deemed appropriate, the Director may classify a wastewater collection system higher than the classification based on population upon written notice to the wastewater collection system owner. The designation must be consistent with the intent o...
	(56) The Director may change the classification of a wastewater system upon written notice to the system owner and will give the owner a reasonable time to comply with the requirements of the new classification.
	(67) A wastewater system owner may appeal the classification of its system in accordance with applicable variance requirements in OAR 340-049-0075.
	Statutory/Other Authority: ORS 448.410, 468.020 & 468B.030 Statutes/Other Implemented: ORS 448.405 - 448.430 & 448.992 History: DEQ 2-2013, f. 1-28-13, cert. ef. 3-1-13 DEQ 15-2002, f. & cert. ef. 10-16-02 DEQ 23-1988, f. & cert. ef. 9-15-88 DEQ 4-198...
	340-049-0025 Criteria for Classifying Wastewater Treatment Systems
	(1) If more than one treatment type is used, the highest rated treatment type will determine the classification.
	(2) Plants may be classified differently than indicated in Table A if:
	(a) They have characteristics that make operation more or less complex or difficult than other similar plants with the same flow range.
	(b) The conditions of flow or the use of the receiving waters require an unusually high degree of plant operational control.
	(c) They use an approved method of wastewater treatment that is not included in this section.
	 
	Table A Criteria for Classifying Wastewater Treatment Systems 
	Classification 
	Design Average Dry Weather Flow (MGD)
	Treatment Type 
	> 10
	> 5 ≤ 10
	> 1 ≤ 5
	≤ 1
	I
	I
	I
	I 
	Lagoon (Non-aerated)
	II
	II
	II
	I
	Lagoon (Aerated)
	III
	III
	II
	I
	Wetlands (following lagoon)
	III
	III
	II
	II
	Biofiltration (Trickling Filter, biotower)
	III
	III
	II
	II
	Extended Aeration (Biolac, Bioworks)
	IV
	III
	II
	II
	Conventional Activated Sludge (AS)
	IV
	III
	II
	II
	Membrane Bioreactor
	IV
	IV
	III
	III
	AS with separate fixed film 
	Sequencing Batch Reactor (SBR), Moving Bed Biofilm Reactor (MBBR), Integrated Fixed Film Activated Sludge (IFAS), Oxidation Ditch, Other Suspended Growth Media
	IV
	IV
	III
	III
	AS with tertiary filtration (includes chemical phosphorus removal)
	IV
	IV
	III
	III
	IV
	IV
	IV
	III
	AS with biological nutrient removal 
	(1) Design Population or Population Equivalent Points:
	(a) Less than 750 — 0.5 points;
	(b) 751 to 2000 — 1 point;
	(c) 2001 to 5000 — 1.5 points;
	(d) 5001 to 10,000 — 2 points;
	(e) Greater than 10,000 — 3 points plus 1 point per 10,000.
	(2) ADWF Points:
	(a) Less than 0.075 MGD — 0.5 point;
	(b) Greater than 0.075 to 0.1 MGD — 1 point;
	(c) Greater than 0.1 to 0.5 MGD — 1.5 points;
	(d) Greater than 0.5 to 1.0 MGD — 2 points;
	(e) Greater than 1.0 MGD — 3 points plus 1 point per 1 MGD.
	(3) Unit Process Points:
	(a) Preliminary Treatment and Plant Hydraulics:
	(A) Comminution — 1 point;
	(B) Grit Removal, gravity — 1 point;
	(C) Grit Removal, mechanical — 2 points;
	(D) Screen(s), in-situ or mechanical — 1 point;
	(E) Pump/Lift Station(s) — 2 points;
	(F) Flow Equalization — 1 point.
	(b) Primary Treatment:
	(A) Community Septic Tank(s) — 2 points;
	(B) Clarifier(s) — 5 points;
	(C) Flotation Clarifier(s) — 7 points;
	(D) Chemical Addition System — 2 points;
	(E) Imhoff Tank — 3 points.
	(c) Secondary, Advanced, and Tertiary Treatment:
	(A) Low Rate Trickling Filter(s) — 7 points;
	(B) High Rate Trickling Filter(s) — 10 points;
	(C) Trickling Filter — Solids Contact System — 12 points;
	(D) Activated Sludge — 15 points;
	(E) Pure Oxygen Activated Sludge — 20 points;
	(F) Activated Bio Filter Tower less than 0.1 MGD — 6 points;
	(G) Activated Bio Filter Tower greater than 0.1 MGD — 12 points;
	(H) Rotating Biological Contactors 1 to 4 shafts — 7 points;
	(I) Rotating Biological Contactors, 5 or more shafts — 12 points;
	(J) Stabilization Lagoons, 1 to 3 cells without aeration — 5 points;
	(K) Stabilization Lagoons, 2 or more cells with primary aeration — 7 points;
	(L) Stabilization Lagoons, 2 or more with full aeration — 9 points;
	(M) Recirculating Gravel Filter — 7 points;
	(N) Chemical Precipitation Unit(s) — 3 points;
	(O) Gravity Filtration Unit(s) — 2 points;
	(P) Pressure Filtration Unit(s) — 4 points;
	(Q) Nitrogen Removal, Biological or Chemical/Biological System — 4 points;
	(R) Nitrogen Removal, Designed Extended Aeration Only — 2 points;
	(S) Phosphorus Removal Units — 4 points;
	(T) Effluent Microscreen(s) — 2 points;
	(U) Chemical Flocculation Units — 3 points;
	(V) Chemical Addition System — 2 points;
	(W) Ultrafiltration Membrane(s) — 15 points.
	(d) Solids Handling:
	(A) Anaerobic Primary Sludge Digester(s) without Mixing and Heating — 5 points;
	(B) Anaerobic Primary Sludge Digester(s) with Mixing and Heating — 7 points;
	(C) Anaerobic Primary and Secondary Sludge Digesters — 10 points;
	(D) Sludge Digester Gas reuse — 3 points;
	(E) Aerobic Sludge Digester(s) — 8 points;
	(F) Sludge Storage Lagoon(s) — 2 points;
	(G) Sludge Lagoon(s) with aeration — 3 points;
	(H) Sludge Drying Bed(s) — 1 point;
	(I) Sludge Air or Gravity Thickening — 3 points;
	(J) Sludge Composting, In Vessel — 12 points;
	(K) Sludge Belt(s) or Vacuum Press/Dewatering — 5 points;
	(L) Sludge Centrifuge(s) — 5 points;
	(M) Sludge Incineration — 12 points;
	(N) Sludge Chemical Addition Unit(s) — 2 points;
	(O) Non-Beneficial Sludge Disposal — 1 point;
	(P) Beneficial Sludge Utilization — 3 points;
	(Q) Solids Reduction Processing — 4 points.
	(e) Disinfection:
	(A) Liquid Chlorine Disinfection — 2 points;
	(B) Gas Chlorine Disinfection — 5 points;
	(C) On-Site Chlorine Generation of Disinfectants — 5 points;
	(D) Dechlorination System — 4 points;
	(E) Other disinfection systems including ultraviolet and ozonation — 5 points.
	(4) Effluent Permit Requirements Points:
	(a) Minimum of secondary effluent limitations for BOD and/or Total Suspended solids — 2 points;
	(b) Minimum of 20 mg/L BOD and/or Total Suspended Solids — 3 points;
	(c) Minimum of 10 mg/L BOD and/or Total Suspended Solids — 4 points;
	(d) Minimum of 5 mg/L BOD and/or Total Suspended Solids — 5 points;
	(e) Effluent limitations for effluent oxygen — 1 point.
	(5) Variation in Raw Waste Points. Points in this category will be awarded only when conditions are extreme to the extent that operation and handling procedure changes are needed to adequately treat the waste due to variation of raw waste:
	(a) Recurring deviations or excessive variations of 100% to 200% in strength or flow — 2 points;
	(b) Recurring deviations or excessive variations of more than 200% in strength or flow, or conveyance and treatment of industrial wastes covered by a pretreatment program — 4 points.
	(c) Septage or truck hauled waste — 2 points.
	(6) Sampling and Laboratory Testing Points:
	(a) Sample for BOD, Total Suspended Solids performed by outside laboratory — 2 points;
	(b) BOD or Total Suspended Solids analysis performed at treatment plant — 4 points;
	(c) Bacteriological analysis performed by outside laboratory — 1 point;
	(d) Bacteriological analysis performed at treatment plant — 2 points;
	(e) Nutrient, Heavy Metals, or Organics analysis by outside laboratory — 3 points;
	(f) Nutrient, Heavy Metals or Organics analysis performed at treatment plant — 5 points.
	Statutory/Other Authority: ORS 448.410, 468.020 & 468B.030 Statutes/Other Implemented: ORS 448.405 - 448.430 & 448.992 History: DEQ 2-2013, f. 1-28-13, cert. ef. 3-1-13 DEQ 15-2002, f. & cert. ef. 10-16-02 DEQ 23-1988, f. & cert. ef. 9-15-88
	340-049-0030 Minimum Qualifications for Wastewater Treatment System and Wastewater Collection System Operator Certification
	(1) Minimum qualifications for Small Wastewater Systems Operator Certification are as follows:
	(a) Education: High school diploma, GED certificate, or equivalent; and
	(b) Experience:
	(A) Twelve months acceptable operating experience at a Small or higher class Wastewater System or Class I-IV System; or
	(B) Six months operating experience, not to include credit for any related experience, and an Associate of Science degree in water or wastewater technology, or Department approved Associate of Science degree, or combination of community college, colle...
	(c) Examination: Satisfactorily pass the Small Wastewater System examination.
	(2) Minimum qualifications for Wastewater Treatment System Operator Certification are as follows:
	(a) Grade I Provisional Wastewater Treatment System Operator Certification:
	(A) Persons may qualify for a Grade I Provisional Certificate to obtain on the job training and experience to meet standard Grade I Wastewater Treatment System Operator Certificate qualifications if they:
	(i) Are gaining acceptable operating experience at a wastewater treatment system at the time of making application; and
	(ii) Have a high school diploma, GED certificate, or equivalent; and
	(iii) Are participating in or have completed a Department approved training program; and
	(iv) Are supervised on a full-time or part-time basis by a certified wastewater treatment system operator.
	(B) The Grade I Provisional Certificate is not renewable. This conditional certificate will be issued for a period of 12 months during which time the individual may apply to take the Grade I wastewater treatment examination.
	(C) Upon passing the Grade I wastewater treatment examination and obtaining a total of 12 months acceptable operating experience at a wastewater treatment system, the individual may submit a post-examination application and fee for evaluation of quali...
	(b) Grade I Wastewater Treatment System Operator Certification:
	(A) Persons may qualify for this certificate type and grade if they meet the following qualifications:
	(i) Education: High school diploma, GED certificate, or equivalent; and
	(ii) Experience:
	(I) Twelve months acceptable operating experience at a Class I or higher Wastewater Treatment System; or
	(II) Six months operating experience, not to include credit for any related experience, and an Associate of Science degree in water or wastewater technology, or Department approved Associate of Science degree, or combination of community college, coll...
	(iii) Examination: Satisfactorily pass the Wastewater Treatment Grade I examination.
	(c)(A) Grade II Wastewater Treatment System Operator Certification.
	(B) Persons may qualify for this certificate type and grade if they meet the following qualifications:
	(i) Education: High school diploma, GED certificate, or equivalent; and
	(ii) Experience: Three years acceptable operating experience at a Class I or higher Wastewater Treatment System, or two years at a Class I or higher Wastewater Treatment System and one year of post high school education, or one year at a Grade I or hi...
	(iii) Examination: Satisfactorily pass the Wastewater Treatment Grade II examination.
	(d)(A) Grade III Wastewater Treatment System Operator Certification.
	(B) Persons may qualify for this certificate type and grade if they meet the following qualifications:
	(i) Education: High school diploma, GED certificate, or equivalent; and
	(ii) Experience:
	(I) EightSix years' acceptable operating experience, of which half must have been at a Class II or higher Wastewater Treatment System; or